

+1 (817) 668-0628 info@aeroblazelab.com www.aeroblazelab.com Aeroblaze Laboratory Inc. 12819 Harmon Rd. Bldg 575 Fort Worth, TX 76177 USA

Report # 3090.1

Automotive Flammability of Interior Materials (FMVSS 302)

49 CFR 571.302

Customer Information		
	Chemicar USA	
	670 New York Street	
	Memphis, TN 38104	

Sample Information	-
Total Coat: 3 in 1 Rust Prevention Coating	

Sample	Burn Distance (mm)	Total Time (sec)	Burn Rate (mm/min)
1	0	0.0	0.0
2	0	0.0	0.0
3	0	0.0	0.0
4	0	0.0	0.0
5	0	0.0	0.0

Acceptance Criteria:	Result		
The burn rate must not exceed 102 millimeters per minute on any sample.	X PASS FAIL		
Notes: Flame self-extinguished prior to crossing the 38	3 mm mark. Burn Rate recorded as zero.		

RESULTS RELATE ONLY TO THE TIEMS AS RECEIVED AND TESTED. THIS REPORT SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT WRITTEN APPROVAL.

Tested by: Gregory Thomas 27-Oct-21 Approval: Approval: 27-Oct-21

Lab Technician Andrew Feghali, Lab Manager